

REPORT NUMBER : BKKT19012085



Intertek Testing Services (Thailand) Ltd.

TEST REPORT

NUMBER : BKKT19012085

DATE : 16-Sep-2019

APPLICANT : **ASIA INDUSTRIAL TEXTILE CO.,LTD.**
123 MOO 10, LAMPAYA, BANGLEN, NAKHONPATHOM
73130, THAILAND
ATTN : **MATTAYA**

SAMPLE DESCRIPTION : ONE (1) PIECE OF SUBMITTED SAMPLE SAID TO BE
DIPPED NYLON TYRE CORD FABRIC
FIBRE CONTENT : -
STYLE NO. : -
ARTICLE NO. : -
ORDER NO./PO NO. : -
END USE : TYRE
DATE RECEIVED/DATE TEST STARTED : 27 Aug 2019
DATE CONFIRMATION : 02 Sep 2019
TESTING PERIOD : 02 Sep 2019 To 16 Sep 2019

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)

CONCLUSION :
BASED UPON THE SUBMITTED SAMPLE AND TEST RESULTS REPORTED,

SVHC SCREENING TEST# M

NOTE : M = MEETS BUYER'S REQUIREMENT F = BELOW BUYER'S REQUIREMENT
C = COMMERCIALY ACCEPTABLE U = UNACCEPTABLE
= NO COMMENT * = NO SUBMITTED INFORMATION
NA = NOT APPLICABLE

AUTHORIZED BY
FOR Intertek Testing Services Ltd. [Bangkok]



THANATE KHONGYAI
LAB MANAGER/SOFTLINES DEPARTMENT

TEST REPORT

NUMBER : BKKT19012085

DATE : 16-Sep-2019

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. SVHC SCREENING TEST#BY A COMBINATION, GAS CHROMATOGRAPHIC - MASS SPECTROMETRY AND LIQUID CHROMATOGRAPHIC-
MASS SPECTROMETRY TECHNIQUES.

<u>AMINES</u>	<u>CAS-NO</u>	<u>RESULTS</u> % (w/w)	<u>Requirement</u>
2,3,3,3-tetrafluoro-2-(heptafluoropropoxy) propionic acid, its salts and its acyl halides (covering any of their individual isomers and combinations thereof)	--	<0.05	SEE REMARK
2-methoxyethyl acetate	110-49-6	<0.05	
4-tert-butylphenol	98-54-4	<0.05	
Tris(4-nonylphenyl, branched and linear) phosphite (TNPP) with ≥0.1% w/w of 4- nonylphenol, branched and linear (4-NP)	--	<0.05	

REMARK:

SVHC = SUBSTANCE OF VERY HIGH CONCERN

MATERIALS WERE SCREENED IN COMPOSITE AND RESULTS WERE REPORTED IN PROPORTION WITH
THE WHOLE PRODUCT WEIGHT.

REACH REQUIREMENT:

AS PER ARTICLE 33(1) OF THE REACH REGULATION (EC1907/2006), RECIPIENTS OF PRODUCT
MUST BE PROVIDED WITH INFORMATION OF SAFETY USE IT ANY OF THE TESTED SUBSTANCES
(SVHC) EXCEEDED 0.1% (w/w). A PRODUCT MEETS THE REQUIREMENT OF ARTICLE 33(1) BY
DEFAULT WHEN NO SVHC EXCEEDS 0.1% (w/w).

#THE TEST WAS CONDUCTED BY SUBCONTRACTOR.

END OF THE TEST REPORT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>.